ULTIM/>TE

WATER SMART INDUSTRIAL SYMBIOSIS

D1.9

Disclaimer: This deliverable has not yet been approved by the European Commission
and should be seen as draft!

Author(s): A. Naves Arnaldos, J. van den Broeke, T.

Guleria, C. Bruni, F. Fantone, M. Touloupi, D. lossifidis, A.

Giménez Lorang, |. Sabbah, K. Farah, K. Baransi-Karkaby,

M. Pidou, A. Reguer, A. Kleybocker, J. Jahrig, L.
- Vredenbregt, P. Thisgaard.

Ll e @ F g s

- The project leading to this application has received funding from the European Union’s
Horizon 2020 research and innovation programme under grant agreement No 869318



0

Start-up and intermediate results of plant operation from all case studies

Technical References
[...]
AJ Start-up and intermediate results of plant operation from all case studies 80

Figure 51. CS4 pilot plant sensors, control unit and TOC analyzer.

The CS4 pilot was set-up and the tested/calibrated by performing control experiments.

Initial tests were performed on an abundant, frequently produced, and common type
of wastewater (Table 24). Initial pilot experiments were conducted with the following
operating conditions (

Table 25).

Table 24. Wastewater for start-up operation.

Wastewater TYPE 1 — Orange juice production

TOC 2300 mg/L
pH 6.6
TSS <400 mg/L

- The project leading to this application has received funding from the European Union’s
Horizon 2020 research and innovation programme under grant agreement No 869318



O

Start-up and intermediate results of plant operation from all case studies 81

Table 25. Start-up operation conditions.

Operational Parameter Value

Flow rate 10 m3 /day
Duration of operation 8 hours/day for 5 days
Addition of NaOH / HCI Adjustable
Addition of H202 Variable

Air sparging in AOP Variable

Experiments on specific streams of the production line will be performed. The unit is
still optimised to run under different stream of production lines and with various
wastewater types.

Over 80% of the polyphenols present in the orange juice by-product are successfully
adsorbed on the resin. During our lab tests we worked both with olive and orange by-
products and we performed hot water — methanol extraction. Hot Water-methanol
mixture (50:50 b.v.) yielded 69% polyphenols recovery (Figure 52).

Eluant Compasitian

% Extraction

Figure 52. Effect of various extraction solvents in the recovery of VACs from sorbent material.

The following days we will be working on the optimization of the Subcritical water
extraction (SCWE) unit.

- The project leading to this application has received funding from the European Union’s
Horizon 2020 research and innovation programme under grant agreement No 869318



Start-up and intermediate results of plant operation from all case studies

2.4.4.2. Reuse of fruit processing wastewater in Nafplio

Lab-scale experiments have shown that pre-treatment steps (filtration, polyphenols
adsorption, pH adjustment and coagulation) achieve 50% reduction of the TOC and
the remaining wastewater is colourless, odourless, and free of solids (Figure 53). The
first pilot plant results are analogous with the results from the lab experiments.

Figure 53. Pre-treatment steps of orange production line by-product.

The Solar AOP reactor has been tested. Our initial results have shown that it degrades
model compounds. The following figure presents the degradation of 2,4-
Dichlorophenol (Figure 54) and the degradation efficiency was similar when Sunset
Yellow was used as a model compound. Nevertheless, it seems to partially degrade
organic molecules, since there was no significant reduction of the TOC. This
measurement seems to be inappropriate for measuring the performance of this specific
step, as the aim is to break the molecules into smaller that the microorganisms of the
SBP will degrade easily. Therefore, TOC will be used to monitor the overall
performance of the unit.

s
EE 1.2
€8 1
o E
3 08
= —e—Solar
-E 'E 0.6 Reactor
0.4
(¢}
02
0

0 1000 2000 3000 4000
Irrandiance(W/m#2)

- The project leading to this application has received funding from the European Union’s
Horizon 2020 research and innovation programme under grant agreement No 869318

82



2

Start-up and intermediate results of plant operation from all case studies

Figure 54. Degradation of a model organic compound using the CPC solar reactor.

The annular AOP reactor is placed in the unit and currently we are working on
optimising its performance.

The SPB platform has not yet been tested due to its high cost. We will optimise all the
others steps first and then we will test them.

Greener than Green Technologies has completed the assembly of the proposed pilot
unit at our partner Alberta, in Nafplion, Greece. It has the capacity to treat 10m?3/day of
water by product originating from various juice production streams. The pilot unit is
currently operational, though we are still facing teething issues mainly piping leaking
and automation issues. We are currently working to integrate more features of the pilot
unit under the automation platform. Several safety issues are still being addressed,
such as electrical safety, leakage management and UV radiation safety. Our aim is to
render the unit safe for non-trained/specialised personnel.

On the recovery aspect of polyphenols, we have finalized the low cost/efficiency
protocol and scale up results agree with lab scale experiments. Currently we are
optimising the subcritical water extraction methodology, while making improvements
on the process design. One issue that we need to adders to make the process more
cost effective is to find alternatives to the extremely high-priced adsorption material.
Moreover, we believe it is imperative to migrate towards more environmentally friendly
and circular material. To address these adsorption issues simultaneously we will look
into natural alternatives as well as preparation/production processes.

Finally, one of the major challenges we are facing is streamlining the process so that
it is more cost effective. As we are currently targeting very high-priced value-added
compounds this cost, though significant, is acceptable, by reducing the cost we can
target value-added compound of lower market price. This will increase our addressable
market and make our technology/product more attractive to a wider range of industries.
Simultaneously, in this way and in conjunction with our proposed business model, we
will reduce the environmental footprint of our business, a subset deeply embedded in
the company culture.

Several ideas have been proposed, with the most prominent one being the reduction
of the bulk of the unit, that will make it easier to transport between sites, hence both
reducing the costs and environmental impact.

2.5. CS5 Lleida (Spain)

In Lleida, the water smart industrial symbiosis exists since 2009 and interlinks the
Mahou San Miguel (MSM) brewery with the multinational water utility Aqualia as well
as with the local municipal utility of Lleida and the Catalan Water Agency.

The brewery has its own wastewater treatment plant. However, up to now, no water is
reclaimed, no bioenergy is produced, and no nutrient is recovered in the WWTP. On
average, 98% of the COD is biodegraded aerobically to CO2 and sludge, and 90% of
the nitrogen is eliminated via microbial uptake for growth. The phosphorus is only

- The project leading to this application has received funding from the European Union’s
Horizon 2020 research and innovation programme under grant agreement No 869318

83



2

Start-up and intermediate results of plant operation from all case studies

partially removed by approximately 30% likely due to a microbial uptake for growth.
The effluent from the secondary clarifier enters the municipal sewer system and the
biosolids are disposed to an external sludge management. Around 9.4 t of dried sludge
are daily produced and sent to an external composting plant.

From this baseline, CS5 proposes actions in the three vectors of ULTIMATE:

o Water: Mahou San Miguel desires to reduce its water consumption by 10% by
2025, which shall be demonstrated by the ULTIMATE solution for water
reclamation, in which Pentair XFlow participes actively with nanofiltration
technology. Moreover, a novel technology combining a conventional ultraviolet-
based technology (for disinfection) with advanced oxidation process (AOP) will
be tested.

o Energy: An ElectroStimulated Anaerobic Reactor (ELSAR®) will be tested in a
pre-commercial scale (treatment capacity around 20 m?h), having the aim of
maximize the highlights of anaerobic digestion as wastewater treatment
solution: low energetic requirements, biogas production, low sludge production,
low nutrients need. This will suppose a radical change to the existing
wastewater plant.

As an alternative high-performance anaerobic treatment, a smaller Anaerobic
Membrane Reactor (treatment capacity around 2 m3/h) is going to be compared
to ELSAR. AnMBR technology combines anaerobic digestion process, for
organic matter removal with an ultrafiltration process, for separating the clean
effluent from the anaerobic sludge.

Energy in the anaerobic smart-water solutions of CS5 shall be recovered in the
form of biogas and be converted as efficiently as possible to electricity and heat.
This conversion will be done through a demo-scale Solid Oxide Fuel Cell. This
increase in efficiency is aligned with Mahou San Miguel's commitment on
carbon footprint reduction.

o Nutrient: A concept study for nutrient reclamation (by means of struvite and
hydrochar) in a real municipal WWTP and a real industrial WWTP, respectively,
will be driven.

After evaluating different options, the most feasible water reclamation opportunity was
to:

1. regenerate the wastewater after the secondary treatment in the current WWTP.
2. reuse the regenerated wastewater as cooling water in existing cooling towers.

The water to be regenerated comes from the Mahou San Miguel WWTP, consisting of
an activated sludge system without removal of nutrients and conventional settling. It is
therefore an industrial water after secondary treatment. In the Table 28 the
characterization can be found.

- The project leading to this application has received funding from the European Union’s
Horizon 2020 research and innovation programme under grant agreement No 869318

84



2

Start-up and intermediate results of plant operation from all case studies

Mahou San Miguel wants to reuse the regenerated water in existing cooling towers,
with a maximum consumption (during the production season) of 10 m3/h. Royal Decree
1620/2007 includes the requirements for this use in its section 3.2.a.

Table 26. Water quality requirements for reuse in cooling towers according to Royal Decree
1620/2007 (section 3.2.a).

Parameter Requirement Units pH
Legionella' spp Absence CFU/ML
Nematode eggs <1 eggs/10L
'Escherichia coli Absence CFU/100ml
Suspended solids <5 mg/L
Turbidity <1 TNU

Additionally, cooling towers require electrical conductivity below 400 uS/cm, ideally
around 200 uS/cm. Finally, the water should not be corrosive, the degree of which is
measured by the Langelier index, which should ideally be as negative as possible.

Finally, to ensure the disinfection and to increase the quality of the regenerated water,
Aqualia developed an innovative solution that combines disinfection through ultraviolet
(UV) and an advanced oxidative process (AOP) for emerging pollutants removal. Big
industrial water consumers, like food and beverage (i.e. including breweries) are
concerned about the presence of micropollutants in process waters. Although most of
these compounds could be separated by reverse osmosis (RO), RO may be a costly
solution, that produces brine and that doesn’t really destroy micropollutants (they are
only separated). Thus, there is a real motivation for an alternative smart-water
industrial solution.

Once known the quality of the wastewater (input) and the required quality of the cooling
water (output), it can be easily seen that the treated water does not meet the
requirements to be reused. There is a need of remove turbidity, suspended matter,
microorganisms and salts. Therefore, a membrane-based solution was considered.

Nanofiltration (NF) is a novel membrane technology, with pore size between the
reverse osmosis (RO) and ultrafiltration (UF). It can remove not only suspended
matter, as the UF, but also, to some extent, some dissolved matter, particularly heavy
ions, like sulphates, or long-chain organic compounds. NF is commonly known in
treatment of surface waters, but there is lack of knowledge by applying it to treated
wastewater.

In order to get the proof-of-concept of the NF application to treated wastewater,
previous tests were driven in February 2021 through a lab-scale NF unit with 2
membrane pore size: 400Da and 800Da, respectively. The main results are shown in
the following charts.

- The project leading to this application has received funding from the European Union’s
Horizon 2020 research and innovation programme under grant agreement No 869318



0 Start-up and intermediate results of plant operation from all case studies

Figure 55. Top: Removal rate of organic matter and microbial indicators in 400 and 800Da NF
membranes, respectively, at a given recovery rates. Bottom: Removal rate of minerals and electrical
conductivity in 400 and 800Da NF membranes, respectively, at a given recovery rates.

As can be seen, from the point of view of the quality of the water obtained, the
nanofiltration (NF) technology is validated for the regeneration of treated wastewater
in Mahou San Miguel for use in cooling towers, according to the current reuse
regulation. However, NF removes electrical conductivity only to some extent (<30%),
which makes necessary to propose a RO post-treatment that meets the needs for
desalinated water. In addition, a second membrane provides a multi-barrier approach

Removal rate [1-CifC.)

Removal rate {l-Cﬂ"t'.'ﬂ]

100%

80%
7%
60%
0%
40%
3%
2%
10%

s |

Suspended Turbidity*  Escherichia coli

Solids**

B B00Da R=27,5% OB8000aR=40,0% [@4000aR=27.5% O4000a R=52,5%

100%
9%
8%
708
GD%

1%
0%
-10%

P

&ﬁﬁﬁﬁ%

'fﬁ‘
Qﬁ§.

B800D0aR=275% KIE200DaR=400% [@400DaR=27.5% [E400DaR=532,5%

to the solution.

The fact of using an RO in turn reinforces the need for a previous NF, since it retains
dissolved organic matter (COD, BODs) to a greater degree than other membranes

such as ultrafiltration (UF); with this, the NF minimizes the fouling of the RO.

The project leading to this application has received funding from the European Union’s
Horizon 2020 research and innovation programme under grant agreement No 869318

86



0

Start-up and intermediate results of plant operation from all case studies

Effluent from i Fit-for-purpose water for
secondary X cooling towers
MF

Disinfection
UV upgrading w/ AQP)

treatment

Figure 56. Scheme of the proposed water reclamation solution in CS5.

The experience in Mahou San Miguel shall demonstrate a comprehensive and realistic
industrial-smart water reclamation case. Thus, the treated water will be really reused
in cooling towers. Because the RO water is poor in minerals and, therefore, corrosive,
a remineralization step is necessary (not shown in the previous diagram). Reverse
osmosis brine (from another application in the brewery) has been used for this blending
step. A pump is also present to send the final blended water to the cooling towers.

Pentair/Xflow, as a partner in ULTIMATE, supplies the 2 m3/h NF pilot plant, fully
equipped, consisting of a 20-feet container that houses an electrical panel, a
membrane module and peripherals, with a capacity of 40 m? of nanofiltration surface.
Aqualia is in charge of the installation, operation, supervision and disassembly.

Figure 57. Pictures of RO (left) and NF (right) pilot plants used for the water reclamation case in CSb5.

The goal is to achieve maximum performance with the most stable process possible.
The main operation parameters to be modified were filtration flux, crossflow velocity,
recovery rate and cleaning frequency. The following chart shows the considered value
for each week.

- The project leading to this application has received funding from the European Union’s
Horizon 2020 research and innovation programme under grant agreement No 869318

87



%

Start-up and intermediate results of plant operation from all case studies

06

»
T T
o o
Y [£5]

-

L=
Crossflow (m/s)

Flux (LMH) ; Recovery (%)
Cleaning interval (h)

- 0,2
- 0,1
0 r 1 r . . 1 0
0 5 10 15 20 25 30 35
Week
= Filtration flux (Im2h) Recovery (%) Cleaning interval (h) = Crossflow (m/s)

Figure 58. Weekly evolution of NF pilot plant conditions in CS5.

Figure 59. Picture comparison of the three different streams: wastewater after secondary treatment,